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 tel. +358 ???? ????
 nurse tel. +358 ????????? 
This text explains my day to day health constraints, and my medical needs in the event of an emergency. 
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About my disease APECED

APECED (Autoimmune PolyEndocrinopathy-Candidiasis-Ectodermal Dystrophy, also called APS-I = Autoimmune Polyendocrine Syndrome Type I) is a rare autoimmune disorder affecting endocrine glands and some other organs.  It results from mutations in a single gene pair, which controls the production of the AIRE regulator protein.  Having this faulty regulator protein means that under some ‘trigger’ conditions, the immune system misinterprets ‘self’ as foreign, and destroys parts of the patient’s own body.  

Some of these destroyed organs are endocrine glands.  The challenge is then to mimic the finely-tuned action of the glands with replacement medications taken daily.

Which manifestations of APECED affect each patient, and the age at which the symptoms emerge, is highly variable.  The most common disease components (which I have too) are (KORJAA TILANTEEN MUKAAN):

· #Hypoparathyroidism (parathyroid gland failure, causes hypocalcemia),

· #Addison's disease (adrenal gland failure, affects many fundamental body processes, causes failure of stress responses).   

· Chronic susceptibility to superficial Candida yeast infection, especially in the mouth, and other gastrointestinal and genital mucous membranes. 

Other components that currently affect me are: (KORJAA TILANTEEN MUKAAN)  

· #Diabetes mellitus, insulin deficient

· #Premature ovarian failure
· Chronic hepatitis
· Asplenia
Also:  (KORJAA TILANTEEN MUKAAN)  

The components marked with  # require daily medication.

The medical management is to treat all the disease components separately.  However, there is interaction between hypoparathyroidism, Addison’s disease and diabetes mellitus, and the replacement medications. So, if the patient has two or all three of these, an increase in or an extra dose of hydrocortisone (or another glucocorticoid) tends to cause hypocalcemia and hyperglycemia, and decrease in or omission of glucocorticoid dose tends to induce hypercalcemia and hypoglycemia.  

Addison’s disease is life threatening.   In the event of serious illness, accident, or other emergency - immediate treatment with intravenous (or if not possible, intramuscular) hydrocortisone may prevent an adrenal crisis and save life.

Because Addison’s disease is rare, emergency personnel may not appreciate the urgency of giving hydrocortisone – please be my advocate in this situation (see Emergencies Section, pages 4-5).

Daily living with APECED.

I function quite normally most of the time provided that my rhythms and qualities of eating and rest remain unchanged. I fatigue easily. 

Problems can arise during the course of a day if my adrenal replacement medications (hydrocortisone and fludrocortisone) are out of balance, due to unexpected activity or stress, or any missed dosages.  The symptoms include weakness and fatigue. It is important for me to have a steady generous fluid intake, and avoid dehydration.

My daily medications (current normal dosages)
Upon waking in the morning: Thyroxin 0,1mg 

with breakfast:  
Hydrocortisone 10mg  (1½ tablet = 15 mg / hydrocortison)*


Florinef  0.1 mg  (1/2 tablet = 0,05 mg  / fludrocortison) 

Dygratyl 0.2 mg  (3 tablets = 0,6 mg / dihydrotachysterol) 

 
Multivitamin capsule

afternoon: 
Hydrocortisone 10 mg  (½ tablet  = 5 mg ) 

 

evening:
Calcichew 500 mg (2 tablets = 1000 mg / calcium carbonate)

Emgesan 250 mg (2 tablets = 500 mg /  magnesium hydroxide)  

                           Trisekvens 2/1 mg ( 1 tablet / estradiol)

                           DHEA 25 mg (1 tablet / dehydroepiandrosterone sulphate)

LISÄÄ MAHDOLLINEN INSULIINIANNOSTELU JA MUUT LÄÄKKEET

As needed medications:

for Candida control -  Fungizone lozenges 10mg (amphotericin B) and Mycostatin suspension                                                    

*  (almost) always carried in pocket or purse  

I take 5-10mg extra hydrocortisone in anticipation of unaccustomed physical or psychological stress, and double or treble the daily dosage of hydrocortisone if moderately or severely ill (heavy cold with high fever, etc).

I wear a medic-alert pendant, engraved with ‘adrenal insufficiency taking steroids, hypoparathyroidism’. (POISTA JOS EI OLE)

I should not be given live vaccines.

Allergy: xxx 

EMERGENCIES

My disease is very rare.  

Please use the information on these pages to help me.

Emergencies seldom happen – but require specific action.  In an emergency I could deteriorate very quickly due to an adrenal crisis – a delay of a few hours could be fatal. 

An emergency for me is any of the following:

· physical accident or injury,

· significant fluid loss due to vomiting or diarrhoea, or dehydration from other causes, 

· significant blood loss,

· serious febrile illness other severe stress

If  I am lethargic, “blobbed out”, unable to reason my own needs, not caring about what is happening, and not taking action to help myself, then I may be developing an adrenal crisis.

What to do for me in an emergency–

1.  Treat potential adrenal crisis, due to Addison’s disease (primary adrenal insufficiency).  I urgently need 100mg hydrocortisone injected IV (or, if unsuccessful, IM), and intravenous fluids (isotonic saline with glucose) to restore the appropriate salt balance and correct dehydration.

Where to get the injection, and how to give it – see boxed information below*
Temporary measure: If there’s no injection at hand, but hydrocortisone tablets are at hand, and I can swallow OK, give me 6 tablets of 5mg strength, (or as many as are available, if fewer than 6) – see boxed information on page 5 for more detail*

2.  Take me to emergency medical services.  

· Give them a copy of this Medical Needs Manual if possible, including this Emergency Protocol.  

· Tell them that I have an autoimmune disease, APECED, of which one component is Addison’s disease, primary adrenal failure, and I am at risk of adrenal crisis.  

· Tell them what emergency hydrocortisone I have already received, if any.

· If I have not already received 100 mg hydrocortisone (Solu-Cortef ) by injection, firmly ensure that I receive it immediately.  The next urgent priority is an intravenous saline drip with glucose to restabilize fluid balance.  
· Also tell them that my hypoparathyroidism may affect emergency treatment and need attention:  
· a) In adrenal crisis, whilst my blood pressure when lying may be normal when measured, it will most likely be low or unmeasurable when I stand up.  It is therefore important to also measure my blood pressure standing if possible - if I am too unwell to stand, then blood pressure measured sitting may also show a significant drop.

· b) The high dose hydrocortisone may cause hyperglycemia and require additional insulin.

· c)  Hypoparathyroidism: calcium status must be monitored by plasma/serum calcium (and, if possible, magnesium and phosphate) levels, and corrected as appropriate.  The injected hydrocortisone might precipitate low blood calcium, for which my symptoms may include ‘tetanic’ muscle spasms, twitching, watery diarrhoea, and possible convulsions.

3.  After the first hydrocortisone IV or IM injection, please ensure that the following happen:

· hydrocortisone injections are continued IM or IV at the rate of 50 - 100mg hydrocortisone every 6-8 hours, until I am able to take hydrocortisone orally again, or until an alternative strategy is put in place in consultation with an endocrinologist;  

· electrolyte and fluid balance is restored, and then maintained by isotonic saline infusion until I am able to take oral fludrocortisone again.  It is especially important not to restrict fluids, in case my blood calcium is high;

· blood pressure is monitored; 

· plasma/serum calcium is monitored, and corrected as necessary; 

* Where to get injectable hydrocortisone: 

I may have injectable hydrocortisone (Solu-Cortef) and syringes in the bag I have with me.  Ambulances may not carry injectable hydrocortisone (although ambulance officers may have authority to inject patients’ own supplies)  

Physicians have supplies in their emergency bags, and hospital emergency departments have supplies.

* Please give the injection to me.  Please don’t worry, or hesitate. You can’t do harm, and you may do a lot of good.  Mix the liquid and the powder together according to the instructions inside the package and on the bottle, and pull the liquid up into the syringe. The outside of the upper leg (thigh) is probably the easiest injection site, but the outside of the upper arm or the buttocks are fine too.  Don’t bother about cleaning the skin with alcohol first.  Don’t worry if you squirt out a little bit – getting most of it is better than getting none.  Don’t worry if you inject a little bit of air.  Just put the needle in, preferably at a 45 degree angle, for a one-inch needle three-quarters of the way in or right to the hilt is fine, and push in the plunger, taking about 10 seconds to do it.  

If there is a delay in giving me an injection of hydrocortisone, and getting medical treatment, please do whichever of the following is possible, consistent with the severity of my situation: 

- I carry 10 mg strength hydrocortisone tablets in my pocket or purse.  Give me whatever number is there, up to 6 at once, preferably crumbled or crunched to powder between my molars, before being swallowed with some liquid, if I am alert enough to swallow safely, or just saliva if necessary.  
(I may not appropriately absorb the hydrocortisone in these tablets – therefore, whilst the medical personnel need to be told that I have taken them, the dosage of hydrocortisone injected should not be reduced because of this oral dose.) 
- Give me fluid to drink, if I am alert enough to swallow safely.  

Best would be water with two rounded teaspoons of sugar or glucose dissolved per glass (200ml); or soft drink such as lemonade or coke, preferably diluted 50:50 with water to reduce the rate of sugar loading.  Because juice has a high potassium content, and my blood potassium could be higher than normal, don’t give me fruit juice or branded sports drink unless it is the only sugar source available, and then it should be diluted one part with three parts water.  Plain water is better than nothing.  If there is salt available, please dissolve a “big pinch” per glass of whatever you give me to drink.

